This .pdf document is bookmarked

_ Record purchase information:

Model No.: Stock No.:

Serial No.:

Purchased from:

Date purchased:

Operating Instructions and Parts Manual

8-inch Grinder with Belt Sander

Models IBGB-248/248VS/436/436VS

Variable speed model IBGB-436VS shown

for models with serial no. 19120001 and higher.

JET

427 New Sanford Road Part No. M-577248
LaVergne, Tennessee 37086 Edition 4 10/2019
Ph.: 800-274-6848 ECR 191025080920

www_jettools.com Copyright © 2019 JET


Tom Gauger
This .pdf document is bookmarked


13.3.1 IBGB-436 Sander/Grinder — Exploded View

28



13.3.2 IBGB-436 Sander/Grinder — Parts List

Index No Part No Description Size

T IBGB248-01 .............. Motor Housing W/ Stator ........ooo i e
2 i IBGB436-02 .............. ROTOT .. e et
K I IBGB248-03 .............. T I 00 Y= SO PRER
4o, IBGB248-04 .............. Cross Head SCreW.........coovviiviiieiiei e M5 x210x 30S.............
5 BB-620477................ Ball BEAring ........ccueveiiiiiieiie e 6204Z7 ...
(S IBG8-36.....ccceeeeeennnnn Truss Head SCrew ..........ccevviiiiiiiiiienieeeiiiiieee e 3/167-24 x 1/2” ..............
T o IBGB248-07 .............. Wave Washer ...
8 IBG8-19...cccviieiien. ENG BEII .. e
S I TS-1540031 .............. HEX NUL ... M5 e
10 e, IBG8-05.....ccceeeevenenne (07T o= To71 (o] gl =1 = T 1= A USSR
L T IBG8-41....cocvvverenen Centrifugal Switch ASSEmMDIY ........coociiiiiiiit e
12 IBG8-04.........cccenne Truss Head SCrew ..........covevveeiiiiiieeeee e 3/16"-24 x 3/8” ............ 18
13 s IBG8-21...cceeieeennee WAIEEI GUANT ..ottt ettt eeeeaneeeeeaneeeeenneeeeeaneeaeeanes
14 .. TS-0050021 .............. HeX Cap SCreW......ccoouiiiiiiiieiiee e 1/47-20 x 5/8” ................
15 e IBG8-04........cooeene. Truss Head SCrew ........ccceeeeiieeeeiiee e 3/16"-24 x 3/8” ..............
16 . IBG8-10....ccccveeeennen. BaSE .t e e e e e as
17 . IBG8-46..........cceenne POWET COIQ... .. es eeesre e e e e e e e e s e e e e e e e e eennes
18 e IBG8-47....cccoveeeene. Strain Relief ... ..o e
19 e, IBG8-11...oeeeeeieeens (0] (o [l o F= L= TSRO PP
20 .. IBG8-06........eeernnnee. Start Capacitor.........cccoviiiiiiiiee e 200MFD, 125VAC.........
21 s IBG8-07...cceeveeeennee (0= To 1Tt (o] i 70 1Y) SRS
22 e TS-0720071 .............. LOCK WaSher.........cooiiiiiiiiieee e VA e,
23 e TS-0050011 .............. HeX Cap SCreW......coooiuiiieiiiie et 1/47-20 X 1/2” .o
24 . IBG8-12...ccceieene 311 (o I e = | (= S
25 s IBG8-13....eeveiieeee Switch with Safety Key ... e
.................. IBG8-13-1.................. Safety Key (N0t SNOWN)......oooiiii e e
26 .. IBG8-02......ccvveeennee RUDDEI Pad ... e
27 e IBG8-03.....cceeeeeene BASE PlAte .....eeeeiiiiieiiiiiiiiiiii e eee e e e e e e e e e eeeeeeeeeeeeeeeeeenne
28 .o IBGB436-28 .............. Drive WHEEl COVET ..ottt ceeiiiee e e et ee e e e e s ennnes
29 IBGB436-29 .............. Sanding Belt ........occoiiiii e W 4” x L 36", 80 Girit .....
30 e, IBGB436-30 .............. Key, Dbl RA Hd.....ooooiiiiiec 3/16” x 3/16” x 2-9/32” ..
31 IBGB436-31 .............. Drive Wheel ... Dia. 4" xW4"...............
32 i TS-0267041 .............. St SCreW ..o 1/47-20 x 3/8” ........eec
33 s IBGB248-33 .............. Truss Head SCrew .........ceevveeiiiciiiieiie e 1/47-20 x 3/8” .......uue.....
34 .. IBGB248-34 .............. POSItIONING Plate .....cccooiiiiiiie s e
35 i IBGB248-35 .............. SPriNg Pin .o Dia. 5x 14
36 .. TS-0208061 .............. Socket Hd Cap SCrew ..........ccccevviieiiiniiieiiiieeeee 516”18 x 17 oo
37 e IBGB436-37 .............. Sanding Belt Bracket ..........coouiiiiiiiiiii e e
38 e IBGB248-38 .............. Bracket Plate *...... .o e
39 i TS-0680042 .............. Flat Washer * ... 387 e
40 ... TS-0060011 .............. HeX Cap SCreW......ccoocueviiiiiiieieee e 3/8”-16 x 1/2” e
41 s IBGB436-41 .............. SaNdiNg TaADIE ..o s
42 . IBGB248-42 .............. Adjustable Handle *...........cccoo i, 516”18 X 17 oo
43 . IBGB436-43 .............. 0 o] 1 o S
44 ... TS-0640071 .............. Nylon Lock Hex Nut...........cccoiiiiii e 1/47-20 .o,
45 . TS-0680021 .............. Flat Washer .......c..ooooiiieee e A o,
46 .............. IBGB248-46 .............. BT a1 (o T o F= o o 1= SRR
A7 . TS-0207071 .............. Socket Hd Cap SCrew .........ccccevvciieeviciee e 1/47-20 x 1-1/4" .............
48 ... IBGB436-48 .............. Stand-Off ..o Dia. 13 x L 80.....cccueeee..
49 ... TS-0561021 .............. HEX NUL ... 5/167-18 ..o
50 .. IBGB248-50 .............. S T0 o] o o] i A o T USSR
51 i IBGB248-51 .............. Tracking Adjustment Knob ...........cccocoeiicinnins M8 X35 ...
52 s FOOO114........eunenn. Round Head SCrew ........cccccveeveeeeiiiiiieeeee e 1/47-20 x 1-1/4” .............
53 i IBGB248-53 .............. 8] o] 1 o TP PRSPPSO
54 il IBGB436-54 .............. LA 1= T2 IO 5 =Y R
55 i IBGB248-55 .............. St SCreW ..o 3/167-24 x 1/4” ..............
56 e IBGB436-56 .............. RS T | S
57 e BB-6201VV ............... Ball BEaring ........ccccoeviiiiiiiiiiiie e 6201BR.....eeiiiiiieees
58 e 6284728 ......coeeee E-RING e 12MM e,
59 i IBGB436-59 .............. Driven Wheel ... Dia4”xW4”. ...............



Index No Part No Description Size Qty
60 ..o IBGB248-60 .............. KNOD . VA e 4
61 e IBGB248-61 .............. DUSE POIt......eeiiieeee e Dia. 27 ., 1
62 ..o FO02176......cceeeeennnne External Tooth Lock Washer *...........cccccceeevviininenn. M8 .o 1
63 .. TS-1550041 .............. Flat Washer ... MG ..o 2
64 ..o IBGB436-64 .............. BeIt COVET ...ttt ee et et e e e e e e e e naeeeas 1
65 ... 6293385 .......cccvien HeX Cap SCreW.......ccoicviiiiiiiiiieiiee e 5/16”-18 x 3/8” .............. 2
66 ..cceenne. TS-0680031 .............. Flat Washer * ... 5/16” e 4
67 e IBGB248-67 .............. S-RiNG . BMM i, 2
68 ... IBG8-48........c.ccen.... (0= To LTt (o] gl =1 = o) (=) (S 1
69 ... TS-0267021 .............. St SCreW ... 1/47-20 x 1/4” ... 1
70 e, IBGB248-70 .............. RUDDEI SIEEVE ... e 1
Y IBG8-22.....ccceeeeen WRHEEI FIANGE ..ottt rreeee e e e e e e e e e s snanaeeeeas 2
T2 e IBG8-23.....cccveeeenee WHEEI ... #36 Grit, 8" Dia. ............ 1
73 e IBG8-24..........coeene. Hex Nut (Left Hand Thread) ........cccccoeeiviiiieieen. 5/8”-11UNC........cccc...... 1
T4 . IBG8-25.....ccccveeeennee. WHNEEI COVE ..ottt e e e e e e e e e e e e e saraaeeeas 1
75 . IBG8-26.....ccccceevvnnnne Truss Head SCrew ..........coeevveiiiiiiieeeeeeeeiiieeee e 1/4”-20 x 3/4” ................ 5
76 .. IBG8-29.....ccccvveennee. HEX Cap SCreW......cocoiiiiieiiiiie e 3/8”-16 x 5/8” ................ 2
TT e, IBG8-27...coevvveeeeeens TOOI RESE-LEM ..o e e 1
78 e, IBG8-49........ccoeen Running Capacitor............ccceveiriiiieiiee e 35uF, 250V .....veeeeeenn. 1
79 e, IBG8-32.....ccvvveeeies SPark GUArd - Left.....eeeiiiiiiiiiiicc e ceee e e 1
80 .. IBG8-35....ccccveeeeee Eye Shield Plate ........ccuuiiiiiiei et et e e 1
81 i IBG8-33.....cciieeen. EYE Shi€ld ... e 1
82 . IBG8-34......cceeeenn Eye Shield Bracket - Left........cooiiiiiiiiiiiiiies e 1
83 e IBG8-36.....ccccveeeenneee Truss Head SCrew .........cccoeiiiiiiieiiie e 3/16"-24 x 1/2" .............. 2
84 ..ol IBGB248-84 .............. (D101 G o) Vo F=1 o) (=] SO PPPPPPPPPPPPPPRE 1
85 i TS-154306 ................ WING NUL ... Y 1
86 ..eeennn. IBGB248-86 .............. Bracket Plate .........ooooiiii e e 1
87 . TS-0720071 .............. LOCK WaSher.........ooiiiiieee e VA e 2
88 . TS-0207021 .............. Socket Hd Cap SCrew .........ccocevvcveiiiiieeeciiieeeee 1/47-20 X 1/2” ..o 2
89 i IBGB436-89 .............. TOOI RESE ™ ettt et —eee e e e e e e e e aee e e e e anneaeeanes 1
90 .o, TS-0208021 .............. Socket Hd Cap Screw *........ccccooviieiiiiieeeiieecee 5/16”-18 x 1/2”7 ............. 1
91 e IBGB248-91 .............. Allen WrencCh ..o 6 x L140mm ....coooeeeeees 1
92 s IBG8-50.........uvvunnnnen Lamp Fixe€d Bracket..........oooviviiiiiiiiiiiiiiiiieieeeeeeeeeeiies e eeanaaes 1
93 . IBGB248-33 .............. Truss Head SCrew .........cccceeiiiiiiiiiiee e 1/4”-20 x 3/8” ................ 2
94 . IBGB248-9%4 .............. Adjustable Handle * ...........cccoooiiiies 3/87-16 x 3/4” ... 1
96 ... IBG8-100................... Eye Shield Assembly - Left........ciiiiii s e 1
97 e, IBG8-54......ccccevvnnn Dresser ASSEMDIY........oo i e 1
98 ... IBGB436-98 .............. Graphite SNEET ..o e 1
99 ... IBGB248-33 .............. Truss Head SCrew ..........vveevviiiiiieeeeeeeeiiieeee e 1/4”-20 x 3/8.........uu..... 1
100 ............ IBDG248-104 ............ N Y]] IR - o J USSR 1
.................. JET-92-73R............... JET Logo (not shown)...........ccccovvvveeieiiiiiiiine. 92 X 38 mm.. 1
.................. LMO000383.................. .LD./Warning Label, IBGB-436 (not Shown) ........c.... weceeevieenieeniecnieeneeen 1
.................. IBGB436-HP ............. HArdware Package *..........cooooiiiiiiiiie e ceciiiiie e ciiteee e e e e esirreee e e e e e nnnaeeee s

Hardware package includes items marked with asterisk (*).

30



	8-inch Grinder with Belt Sander
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 Table of contents
	3.0 About this manual
	4.0 Specifications
	4.1 Mounting hole dimensions
	4.2 Machine dimensions/work area

	5.0 Carton contents
	6.0 Setup and assembly
	6.1 Tools required for assembly
	6.2 Unpacking
	6.3 Securing the grinder
	6.4 Assembling eye shield bracket to spark guard
	6.5 Installing spark guard/bracket
	6.6 Eye shield
	6.7 Grinder tool rest
	6.8 Sanding table
	6.9 Stand-off
	6.10 Sanding tool rest
	6.11 Dust port

	7.0 Electrical connections
	7.1 GROUNDING INSTRUCTIONS
	7.2 Extension cords
	7.3 Voltage conversion

	8.0 Adjustments
	8.1 Eye shield tilt adjustment
	8.2 Spark guard
	8.3 Tool rest
	8.4 Sanding arm tilt
	8.5 Sanding belt tracking

	9.0 Operation
	9.1 Operating controls
	9.2 Precautions

	10.0 User-maintenance
	10.1 Installing/replacing sanding belt
	10.2 Care of grinding wheels
	10.3 Ring test
	10.4 Changing wheels
	10.5 Wheel balancing
	10.6 Dressing the wheel
	10.7 Wire wheel brushes
	10.8 Cleaning
	10.9 Tension lever tightness
	10.10 Lubrication
	10.11 Additional servicing

	11.0 Optional accessories
	12.0 Troubleshooting IBGB series Sander/Grinder
	12.1 General mechanical and electrical problems
	12.2 Digital readout error codes (Variable speed models)

	13.0 Replacement Parts
	13.1.1 IBGB-248 Sander/Grinder – Exploded View
	13.1.2 IBGB-248 Sander/Grinder – Parts List
	13.2.1 IBGB-248VS Sander/Grinder – Exploded View
	13.2.2 IBGB-248VS Sander/Grinder – Parts List
	13.3.1 IBGB-436 Sander/Grinder – Exploded View
	13.3.2 IBGB-436 Sander/Grinder – Parts List
	13.4.1 IBGB-436VS Sander/Grinder – Exploded View
	13.4.2 IBGB-436VS Sander/Grinder – Parts List

	14.0 Electrical Connections
	14.1 Wiring diagram for IBGB-248 and IBGB-436
	14.2 Wiring diagram for IBGB-248VS and IBGB-436VS

	15.0 Warranty and service



